





POS	Veloci Part Number	LEGEND	Manufacturing P/N	DESCRIPTION
01	48.9110	-	G11001	Protective panel
02	48.9125	-	G11029-N500	Adjustable protective panel
03	48.9124	-	G11028-N500	Protective panel
04	48.9126	-	G11030-N500	Upper protective panel
05	48.9111	-	G11005	Front disc
06	48.9246	-	G11031-5010	Panel
07	48.7229	L = 260mm - 1/4" FF	I40329	Flex diesel pipe
08	48.9158	1/4"M - 1/4"M	I20104	Iron fitting
09	48.9054	-	G06104-9005	Filter support bracket
10	48.7162	1/4"FF	T20201	Diesel filter
11	48.7165	GIULIANI ANELLO	T20234	Filter seal kit
12	48.7155	-	T20206	Filter cartridge
13	48.7176	-	T20212	Filter Housing
14	48.7230	L = 580mm - 1/4" FF	I40340	Flex diesel pipe
15	48.9242	DX	G11007-5010	Panel
16	48.9128	DX	G11032-9005	Lifting bracket - DX
17	48.9112	-	G11009-9005	Frame
18	48.7210	M8x25	G06322	Handwheel
19	48.9011	Ø25	C30355	Pipe cap
20	48.7247	-	P20187-9005	Folding Handle
21	48.9012	15x30	C30361	Pipe cap
22	48.9243	-	G11010-5010	Panel
23	48.9016	Ø 51,5	C30383	Tank Fuel Cap
24	48.9244	-	G11011-5010	Panel
25	48.9043	-	G00298	El. control box
26	48.9194	-	P20186-9005	Support - Foot
27	48.7243	65 l	P50139	Fuel tank
28	48.9162	M16x1,5	I25020	Drain Plug
29	48.9183	Ø3/8"	M20313	Washer
30	48.9115	Ø 25	G11012-9005	Wheel axle
31	48.9180	Ø26 x Ø44 x 4	M20111	Washer
32	48.9007	Ø 300 - Ø 26	C10555	Wheel
33	48.7188	Ø 25	M20204	Elastic washer – Axle Clip
34	48.7218	Ø 200 - 250	C10513-N	Black wheel cover
35	48.9166	1/4" M - M12x1,75 M	I30737	Brass fitting
36	48.9164	L = 220mm	I30696	Suction pipe
37	48.9247	-	G11033-5010	Panel
38	48.9245	SX	G11014-5010	Panel
39	48.9130	SX	G11034-9005	Lifting bracket - SX
40	48.9117	-	G11016	Blast tube
41	48.9032	6,3x0,8 mm	E20671	Terminal board
42	48.9178	L = 350 mm	I40805	Duct
43	48.7264	-	G06153	El. control box panel
50	48.7170	TD2STCSF	E10930	H.T. Transformer

POS	Veloci Part Number	LEGEND	Manufacturing P/N	DESCRIPTION
51	48.7151	TGRD91 - 120V	E40124	Flame control box
52	48.9072	-	G06184	Support plate
53	48.9210	-	E20418-L	Stop button protection
54	48.9017	I - 0 - II	E10102-P	Switch
55	48.7260	3P+T	E20640	Thermostat plug
56	48.7209	-	E20665	Thermostat plug cover
57	48.9018	0 - I	E10112-P	Switch - Old
58	48.9037	AWG 14 x 3 - USA	E30443-1	Power cord
59	48.9024	230V	E11030	Lamp
60	48.7131	L = 450mm 1/8"F - 1/8"F	I40339	Micropipe
61	48.9159	1/8"M - 1/8"M	I20115	Iron fitting
62	48.9182	Ø 1/8" x 1,5	M20128	Aluminium washer
63	48.7236	L = 1000 mm	T20442	Solenoid valve cable
64	48.7133	DANFOSS BFP21 R3	T20450	Diesel pump
65	48.7168	DANFOSS BFP11-21 - 110V	T20118	Solenoid coil
66	48.7169	DANFOSS BFP11-21	T20117	Solenoid valve body
67	48.9181	Ø 1/4" x 1,5	M20123	Aluminium washer

AACO

68	48.7129	AACO	E10698	Motor-pump coupling
69	48.7160	200 W - 120V - 60Hz	E10677-110	Motor
70	48.7149	20 µF	E11233	Capacitor

SIMEL

68	48.7129	SIMEL	E10698	Motor-pump coupling
69	48.9022	200 W - 120V - 60Hz	E10770	Motor
70	48.9217	25 µF	E10770-1	Capacitor

71	48.9003	-	C10328	Elbow connection
72	48.9085	-	G06200-9005	Motor flange
73	48.9014	Ø 25,4mm - Ø34,9 mm	C30372	Cable protection
74	48.9123	-	G11025-9005	Motor support bracket
75	48.9204	AP 160x55 F12,7	T10262	Fan
76	48.9004	90°	C10329	Elbow connection
77	48.9002	-	C10326	Scroll
78	48.7134	-	G11018	Diffuser ring
79	48.9118	-	G11019	Air adjustment disc
80	48.7132	DELAVAN 0,85 GPH 80° W	T20363	Nozzle
81	48.9173	-	I33008	Nozzle support
82	48.7153	-	E10215	Ignition electrode
83	48.9119	-	G11020	Electrodes support stirrup
84	48.7231	-	E50109	Safety thermostat
85	48.9167	M14	I31034	Brass lock nut
86	48.9120	Ø 102mm	G11021	Burner support disc

POS	Veloci Part Number	LEGEND	Manufacturing P/N	DESCRIPTION
87	48.9013	Ø 7mm - Ø12 mm	C30368	Cable protection
88	48.7130	L = 1000 mm	G02076	H.T. Cable connect.
89	48.7158	BRAHMA FC13/R L = 1 m	E50328	Photocell
90	48.7235	-	E50327	Photo eye support socket
91	48.9131	-	G11035	Internal cone
92	48.9121	-	G11023	Intermediate cone
93	48.9122	-	G11024	External cone
94	48.7163	1/4"FF - 220V	T20239	Diesel pre-heated filter
95	48.7164	FAG	T20241	Filter seal kit – Pre Heat Filter
96	48.7154	-	T20242	Filter cartridge – Pre Heat Filter
97	48.9174	1" 1/4"	I39107	Seal
98	48.9132	-	G11036-N500	Cone Support
99	48.9133	-	G11037-N500	Insulating panel
100	48.9134	-	G11038-N500	Stirrup
101	48.9216	M6x30-3L	C10715	Handwheel
102	99.7904	PG 13,5	E20965	Cable fastener nut
103	48.9035	PG 13,5	E20964	Cable fastener